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Table 1 Dimensions of Specimens

Unit: mm
Test |Test |side |support[Loading | . Toirder[web
Series|Girder|panel|panel{panel |Distance] “F™"|Length|pepth
a | e £ c 1 L b
170 |B-17-A| 1147 426 | 20m0 2000 |5996| 6298 | 764
B-17-8] 1148| 425 | 1999 2000 |5995| 6299 | 764
210 B~21-A| 1419| &40 2001 2300 ©300| 6597 942
B-21-B| 1416| 441 | 1998 2300 | 6298| 6598 | 942
250 |B-25-A| 1689] 404 [ 1999 2500 |6495] 6796 |1221
B-25-B] 1687| 406 1997 2500 6495( 6800 {1122
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Table 2 Dimensions of Test Panels

Unit: mm
Test Flange Web V. Stiff.
Girder | 2bgxts hxtw t/ee| W o/h | A/ [ Y ¥/ |
B~17-A | 288x12.09 T64x4.44 23.8 172 | 1,50 0.75{ 54x6.08j0.202|118.5(5.29
B-17-3 | 288x22.09 | 764x4.44 | 23.8 | 172 [1.50] 1.50
B~21-A | 288x12.09 942x4.44 23.8 212 | 1.50f 0.75| 58x6.08 [0.176]118.115.27
B-21-B | 289x12.09 942x4.44 23.9 212 | 1.50| 1.50
B-25-A ) 288x12.09 [ 1121x4.44 23.8 252 (1,51 0.75{ 61x6.08(0.1554114.8(5.13
Eas-s 288x12.09 [1122x4.44 | 23.8 | 253 |1.50| 1.50
Remarks (1} 0: Area ratio Ag/Ag
(2)vp: Calculated by Stein and Fralich
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Table 3 Summary of Test Results

LIKEHT 0 &

Test 1 Propert: euﬂiﬂx) Test Results.
Girder| Mall| Mg My | Mor Myat (t-m}
B-17-a] 38.5( 88.3| 94a.5[ 47.3 90.7
B-17-B| 38.5| 88.3| 94.5 47.3 88.9
B-21-A[ 49.1[112.5{121.9 39.6 13.0
B-21-B| 49.2]112.8]122.2) 39.8 110.9
B-25-A| 60.2[138.0[151.3] 34.4 126.8

o %&K L B-25-8f 60.2(138.1{151.4§ 34.1 1.24:14‘

Remarks 1) Applied oy for My and Mp : Static
yield Stress, oygt, of Flanges
2) 0ay1 for Mall ¢ 1250 kg/em?
(Ry. Spec. in Japan)
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Table 4 Dimensionless Test Results

’ ” £ s : Sreder | Moot R | e
ReHis - A, poBAMG =2, MtuoT s, o e vlii] :
K i B A, B9 /% e /t"’ 12T hsw. < B-17-2| 172 |6.35 [0.536] 1.07| 1.03] 0.96
. . B-17-8] 172 |6.35 [0.536] 1.07{ 1.01] 0.94
nsa W“”’“ ' ?) 30 m Table 5 Tensile Coupon Test Results g-21-a| 212 [7.83 lo.3521 1.08! 1.00l 0.3
B-21-B{ 212 |7.83 [0.353| 1.08| 0.98( 0.91
14 Y an ' T %) 3 mﬁ'ﬂ 4 Girder Element| '”‘i":e“ Oyay ke/m? |0y ze ka/mm? E(KlD“kq/muz)] B-25-A| 252 |9.31 |0.249] 1.10| 0.92( 0.84
_ . MiAZ P web 2 33,0 31.06 210 B-25-8] 253 [9.35 |0.247] 1.10] 0.90) 0.82
FL1hBY, 555&. ‘?_'f% il Flange 12.09 31.44 28.66 2.18 Remarks 1) E in_h_g : 2.1x106 ke/en?
V.Stiff. 6.08 5.8 32.92 2.29 R
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Fig. 1 Tests with Basler's Curves

3 #it  RMRINVES arAWEZ LN LRABY THS.

D O RUNRRE, KFERI3MERBLINE? L - f -2 -9 - 1T 718 who 170~
20 BREAFRSE, REAE oMy, EEWMBEN 0 B THIK 2 - x - PBASHAT 23
tkztdn,

W Yz vBBWRNZCHEEITHS L - f S - THEI R, Ve TEZRAUR 05~ 5
VRBRIM ) F BN BB FaYy .,

"5‘%1#}& 1D Basler, k. znd Tharlimann , 8. :“ Atrengrh  of Plate Girder im Be”‘d"”'-ﬂ”,
Proc. AL CE . Seb, Vol 27, 176/, PR /$3 ~ 1/

J— 53 .



